M40-125, 96717460104, 2016-03




SPARE PARTS LIST



MIPL2016 V100000001 Page 2of 3

HUSQVARNA ITALIA SPA

i

F_/;D\ 100 e

J . P
102

95_/ \\\gs o @

L




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 574396301 HUBCAP diam. 170 4
2 504857801 NUT 4
3 574414904 WHEEL diam. 170 4
8 531204912 SCREW M10x26.4 4
9 588234202 WASHER 4
10 586932801 LEVER 4
11 574610501 KNOB 4
12 531207989 WASHER 4
13 531208974 WASHER 4
14 531207978 NUT M10x26.4 4
15 504851601 SUPPORT WHEEL 2
18 504851501 SUPPORT WHEEL 2
30 531208008 SCREW 3/8 1
31 531207237 WASHER 1
32 587159010 MOWER BLADE 1
33 531207243 WASHER 1
34 531207242 ADAPTER 1
35 505290901 KEY 1
52 574610401 GRASSBAG lower half 1
53 574610301 GRASSBAG upper half 1
58 574610201 HATCH 1
63 575742602 CHASSIS 1
64 531212851 SCREW 3/8" + split washer” 3
66 584816903 LOCKWASHER lock washer 2
67 531205060 SHAFT safety flap 1
76 580445601 SHROUD engine shroud 1
77 532181698 SCREW engine shroud 3
78 531207982 NUT M8 2
79 531204923 WING NUT 2
80 531204922 WASHER 2
81 531204921 SCREW M8x25 2
82 531208950 PLUG 2
83 531207982 NUT M8 2
84 531204923 WINGNUT 2
85 531207090 WASHER 2
86 531207089 SCREW M8x50 2
91 504708601 HOOK cable guide 1
68 531205999 SPRING 1
94 504708304 HANDLE 1
95 504708001 HANDLE upper half 1
98 531205581 CLIP 2
99 531206071 HANDLE lower half 2
100 580833601 SCREW EHHM 1
102 531213522 BRAKE WIRE 1
103 531208043 BRACKET 1
104 581551201 HEXAGON LOCKING NUT 1
150 576047401 SCREW CRPANT M5x16 2
151 575562004 FRONT COVER ASSY front 1
152 574375201 COVER front 1
153 574721701 ATTACHMENT PLATE 1
154 575955701 SCREW ITXPANT 2
242 576136006 SCREW M5x8 2
243 579300901 SEAL 1



